
1



2

Teileliste

1 Wanne 1 
2 Lange Beine 2 
3 Kürzere Beine 2 
4 Traversen 2 
5 Holzbretter 5 
6 Achse 1 
7 Räder 2 
8 Kunststoffringe 2 
9 Radmuttern 2 
10 Spießgarnitur 1 
11 Warmhalterost 1 
12 Bügel 4 
13 Schmale Bügel 4 
14 Kurze Holzlatten 6 
15 Windschutz 1 
16 Windschutz 1 
17 Windschutz 1 
18 Rost 1 
19 Holzkohlerost 1 
20 Ascheauffangschale 1 
21 Häkchen 4 

M5x10 Schrauben 35 
Muttern M5 50 
M5x16 Schrauben 
Für Holzbretter und Holzlatten 

22 

Hutmuttern M5 7 

Montage

1. Bringen Sie die langen Beine (2) an der Wanne (1) an und befestigen Sie den 
Bügel (12) mittels Schrauben und Muttern. 

2. Bringen Sie die kürzeren Beine (3) an der Wanne (1) an und befestigen Sie 
den Bügel (12) mittel Schrauben und Muttern. 

3. Holzbretter (5) auf Traversen (4) schrauben, dann Traversen (4) zwischen 
Beine (2+3) schrauben. 

4. Schieben Sie die Achse (6) durch die Löcher an den Enden der kürzeren 
Beine (3), dann werden die Räder (7) darauf geschoben und mit den 
Kunststoffringen (8) und den Radmuttern (9) festgesetzt und kräftig 
angezogen. 

5. Befestigen Sie die kurzen Holzlatten (14) mit Schrauben und Muttern am 
Bügel (12); dann werden die schmalen Bügel (13) mit Schrauben und Muttern 
am kürzeren Bein (3), langen Bein (2) und Bügel (12) befestigt. 

DEUTSCH  



3

6. Befestigen Sie den Windschutz (15+16+17) mit Schrauben und Hutmuttern 
auf der Wanne (1). 

7. Alle Schrauben und Muttern kräftig anziehen. 
8. Platzieren Sie die Ascheauffangschale (20) und den Holzkohlerost (19) in der 

Mitte der Wanne (1). Bringen Sie den Warmhalterost (11) und den Rost (18) 
an und befestigen Sie den Grillhalter. 

9. Zum Spießgrillen Spießgarnitur (10) verwenden. Häkchen (21) einsetzen. 
10. Zur Demontage verfahren Sie in umgekehrter Reihenfolge. 

 
Achtung

Es wurde jede Anstrengung in der Fertigungsstätte unternommen, um scharfe Kanten 
an diesem Gerät zu vermeiden. Gehen Sie mit den Einzelteilen dieses Gerätes 
vorsichtig um, damit Unfälle bzw. Verletzungen während des Aufbaus und der 
Inbetriebnahme vermieden werden. 
 
IHR GRILL IS JETZT GEBRAUCHSFERTIG 
 
Vor Gebrauch unbedingt beachten

Bitte wählen Sie immer einen sicheren, ebenen Standortuntergrund und einen 
geeigneten Platz zum Holzkohlegrillen. Das Gerät soll nicht im warmen Zustand 
transportiert werden. Aus Sicherheitsgründen darf das Gerät nicht mit flüssigem 
Brennstoff betrieben werden. 
Das Grillgerät muss vor dem ersten Gebrauch aufgeheizt werden und der Brennstoff 
mindestens 30 min durchglühen. 
Die Feuermulde hat ein Fassungsvermögen von ca. 2, 0 kg handelsüblicher 
Grillholzkohle. 
 
Hinweise zum Anzünden

1. Holzkohlestücke in der Feuermulde zu einer Pyramide aufschichten. 
2. Pyramide gleichmäßig mit trockenen Kohleanzündern bestücken. 
3. Pyramide am besten mit einem Streichholz anzünden. 
4. Grillgut erst auflegen wenn der Brennstoff mit einer Ascheschicht bedeckt ist. 
5. Fetten Sie die Roststäbe mit etwas Pflanzenöl ein und beginnen Sie mit dem 

Grillen. 
 
Warnhinweise

1. Achtung! Dieses Gerät wird sehr heiß und darf während des Betriebes nicht 
bewegt werden. 

2. Nicht in geschlossenen Räumen benutzen. 
3. Vorsicht! Zum Anzünden und Wiederanzünden keinen Spiritus oder Benzin 

verwenden. 
4. Achtung! Kinder und Haustiere fernhalten. 



4

Parts

1 Pan 1 
2 Long legs 2 
3 Short legs 2 
4 Traverse 2 
5 Wooden boards 5 
6 Axis 1 
7 Wheels 2 
8 Plastic rings 2 
9 Lug nut 2 
10 Skewer 1 
11 Keeping warm grill 1 
12 Holder  4 
13 Small holder 4 
14 Short wooden boards 6 
15 Wind breaker 1 
16 Wind breaker 1 
17 Wind breaker 1 
18 Grill 1 
19 Coal Grill 1 
20 Ash collection pan 1 
21 Hooks 4 

M5x10 screws 35 
Nuts M5 50 
M5x16 Screws 
For wooden boards 

22 

Cap nut M5 7 

Assembly

1. Attach the long legs (2) to the pan (1) and fasten the holder (12) with screws 
and nuts. 

2. Attach the shorter legs (3) (2) to the pan (1) and fasten the holder (12) with 
screws and nuts. 

3. Screw the wooden boards (5) onto the traverses (4), then screw the traverses 
(4) between the legs (2+3). 

4. Push the axis (6) through the holes at the end of the shorter legs (3), then put 
the wheels (7) on it and fasten them with plastic rings(8) and lug nuts (9). 

5. Fasten the short wooden boards (14) with screws and nuts to the holders (12); 
afterwards, fasten the small holders (13) with screws and nuts to the shorter 
leg (3), long leg (2) and holder (12). 

ENGLISH   



4

Parts

1 Pan 1 
2 Long legs 2 
3 Short legs 2 
4 Traverse 2 
5 Wooden boards 5 
6 Axis 1 
7 Wheels 2 
8 Plastic rings 2 
9 Lug nut 2 
10 Skewer 1 
11 Keeping warm grill 1 
12 Holder  4 
13 Small holder 4 
14 Short wooden boards 6 
15 Wind breaker 1 
16 Wind breaker 1 
17 Wind breaker 1 
18 Grill 1 
19 Coal Grill 1 
20 Ash collection pan 1 
21 Hooks 4 

M5x10 screws 35 
Nuts M5 50 
M5x16 Screws 
For wooden boards 

22 

Cap nut M5 7 

Assembly

1. Attach the long legs (2) to the pan (1) and fasten the holder (12) with screws 
and nuts. 

2. Attach the shorter legs (3) (2) to the pan (1) and fasten the holder (12) with 
screws and nuts. 

3. Screw the wooden boards (5) onto the traverses (4), then screw the traverses 
(4) between the legs (2+3). 

4. Push the axis (6) through the holes at the end of the shorter legs (3), then put 
the wheels (7) on it and fasten them with plastic rings(8) and lug nuts (9). 

5. Fasten the short wooden boards (14) with screws and nuts to the holders (12); 
afterwards, fasten the small holders (13) with screws and nuts to the shorter 
leg (3), long leg (2) and holder (12). 

ENGLISH   

5

6. Attach the wind breaker (15+16+17) with screws and nuts to the pan (1). 
7. Fasten all screws and nuts strongly. 
8. Place the ash collection pan (20) and the charcoal grill (19) in the middle of 

the pan (1). Add the keeping warm grill (11) and the grill (18) and attach the 
grill holder. 

9. Use the skewer (10) for skewer grilling. Use hooks (21). 
10. For disassembly follow the instructions in reverse order. 
 

Warning

In the factory, every effort was taken to make sure that there are no sharp edges on 
the appliance. Be careful with the parts of this appliance in order to avoid accidents or 
injuries on assembling and using it. 
 
YOUR BARBECUE GRILL IS NOW READY FOR USE! 
 
Please read before use

Please always choose a secure, even surface and a suitable place for grilling. Do not 
transport the appliance while it is warm. For security reasons do not use the appliance 
with fluid fuels.  
The barbecue grill needs to be heated up before first use and the charcoal needs to 
glow for at least 30 min. 
The pan has a capacity of about 2,0 kg charcoal. 
 

Directions for lighting

1. Form a pyramid with the charcoals in the pan. 
2. Put dry lighters evenly on the pyramid. 
3. Light them with a match. 
4. Only put the food on the grill when the charcoal is covered with white ash. 
5. Put some vegetable oil on the grill and start grilling. 

 

Warning

1. Warning! This appliance gets very hot and must not be moved while in use. 
2. Never use a barbecue grill indoors. 
3. Warning! Do not use spirit or fuel for lighting or relighting. 
4. Warning! Keep children and pets away. 



6

� مهر� �� با پيچ)14( كوتا�يها� چوب صفحه-5 ها� كوچك ���ند� سپس نگه. �صل كنيد)12(هاد����ن ها� ���يه شد� به نگه ها
� مهر� �� با پيچ)13( . �صل كنيد)12(���ند�� نگه)2(پايه بلند)3(ها� ���يه شد� به پايه كوتا� ها

� مهر� به �تشد��)17+16+15(ها� با�شكن-6 . متصل نماييد)1(�� با پيچ
. ها �� محكم كنيد� مهر� تمامي پيچ-7
ج-8 � شبكة)11(���ند� گر� نگه شبكة. �� �� �سط �تشد�� قر�� �هيد)19(� شبكة �غا�)20(���� خاكسترمعمحفظة

� نگه)18(پز� كبا� . ���ند� شبكه �� �صل كنيد �� �� جايشا� قر�� �هيد
. �ستفا�� كنيد)21(ها� �� قلا�. پز� با سيخ به كا� ببريد �� بر�� كبا�)10(سيخ-9
. ها �� برعكس �نجا� �هيد ر�� قطعا� �ستگا�� �ين �ستو��لعملبر�� جد�ك-10

: هشد��
يا بر�� پرهيز �� �خمي. گونه لبة تيز� بر ��� �ستگا� نباشد شد� تا هيچ� تلا�كا�خانه�� شد�� هنگا� سرهم بند� �ستگا�

. �ستفا�� �� ��� مر�قب باشيد
.پزتا� �كنو� �ما�� �ستفا�� �ست �ستگا� كبا�

: پيش �� �ستفا�� �ين نكا� �� بخو�نيدلطفا�
� مكاني مناسب �� برگزينيد� بر�� كبا- � �يمن . جا نكنيد هنگامي كه هنو� �ستگا� گر� �ست� �� �� جابه. پز�� سطحي صا�
��. �� به كا� نيند��يد به �لايل �يمني� �ستگا� �� با مايعا� �تش- پيش گر� كنيد پيش �� �ستفا�� بر�� نخستين با�� �ستگا� ��

. كيلوگر� �ست2گنجايش �غا� �تشد�� حد����. �قيقه بسو��30كم بايد �ست �غا� مي

 كر�� ها� ��شن �ستو��لعمل
. ها� ��خل �تشد�� �� به شكل هر� �� ���يد �غا�-1
. ��� خشك �� به طو� يكدست بر ��� هر� �غالي قر�� �هيد مو�� �تش-2
3-�� . �� ��شن كنيدبا كبريتي
. تنها هنگامي مو�� غذ�يي �� بر ��� شبكة پخت قر�� �هيد كه �غا� با خاكستر سفيد پوشيد� شد� باشد-4
� كبا�-5 . پز� �� �غا� كنيد �ندكي ��غن گياهي بر ��� شبكه بريزيد

: هشد��
مي-1 � نبايد هنگا� �ستفا�� جابه �ين �ستگا� بسيا� ��� . جا شو� شو�
.� نكنيد�� �ستگا� �� ��خل منز� �ستفا�-2
�(�� �لكل يا سوخت-3 . بر�� �فر�ختن �تش �ستفا�� نكنيد...) بنزين
� حيو�نا� خانگي �� ��� نگه ���يد-4 . كو�كا�

3



7

 توصيف �جز�
 �تشد��-1
 ها� بلند پايه-2
 ها� كوتا� پايه-3
 تير� �فقي-4
 صفحا� چوبي-5
)ها چر�(محو�-6
ها چر�-7
پ حلقه-8  لاستيكي ها�
لا�-9  مهر�
) گر��� جوجه(سيخ-10
 شبكة گر� نگه ���ند�-11
 ���ند� نگه-12
 كوچك ���ند� نگه-13
 صفحا� چوبي كوتا�-14
 با�شكن-15
 با�شكن-16
 با�شكن-17
 پز� شبكة كبا�-18
 شبكة �غا�-19
 ���� خاكستر محفظة جمع-20
ها قلا�-21

) عد�M5)35×10ها� پيچ
) عد�M5)50ها� مهر�
صف(M5×16ها� پيچ (حا� چوبيبر�� ) عد�22)
) عد�M5)7��پو� مهر�

 بند� سرهم
� نگه)1(�� به �تشد��)2(ها� بلند پايه-1 � مهر� �� با پيچ)12(���ند� متصل نماييد . شد� نصب كنيد ها� ���يه ها
� نگه)1(�� به �تشد��)2()3(تر كوتا�ها� پايه-2 � مهر� �� با پيچ)12(���ند� متصل نماييد . ها� ���يه شد� محكم كنيد ها
+2(ها محكم كنيد �� �� بين پايه)4(ها� �فقي محكم كنيد� سپس تير�)4(ها� �فقي �� بر ��� تير�)5(صفحا� چوبي-3

3.(
� با حلقه)7(ها سپس چر�. عبو� �هيد)3(ها� كوتا� ها� �نتها� پايه �� �� سو���)6(محو�-4 ها� �� ��� �� قر�� �هيد

لا�� مهر�)8(ستيكي پلا . �نها �� محكم كنيد)9(ها�

 PERSIANفا�سي

2



8


